saronas. FCC RF Test Report

Report No. : FR382311A

CSE Plot on Ch 78 between 30MHz ~ 3 GHz

Spectrum

(=)

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms & YBW 300 kHz

Mode Sweep

@ 1Pk View

10 dem:

11[1]

57.53 dBm,
907.8690 MHz

0 dBm

D2 -3.617 dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

30001 pts

Date: 16.

CSE Plot on Ch 78 between 2 GHz ~ 25 GHz

Stop 1.0 GHz
.

Spectrum n%,:[
Ref Level 21.30 dBm Offset 11.30 dB & RBW 100 kHz
f Att 20 de  SWT 255 ms @ YBW 300 kHz Mode Sweep
@ 1Pk View
f 11[1] 16.38 dBm
w01 16.383 dBm 2.480230 GHz]
10 dem M2[1] 19.00 dBm
16.187720 GHz
0 dem
D2 -2.617 dBm
-10 dBm
-20 dBpm
-30 dBm
-40 dBm
Mp
-50 dem .
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz

Date: 16.5EP.2023 13:(

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number
Report Issued
Report Version

. 64 of 88
Date : Oct. 20, 2023
: Rev. 01

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

<2Mbps>
CSE Plot on Ch 00 between 30MHz ~ 3 GHz

Spectrum n%,l

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

11[1] 56.92 dBm

853.7130 MHz
10 dem:

0 dBm

D2 -6.815 dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

Start 30.0 MHz

v

Date: 16.5EP.2023 12:49:57

30001 pts

Stop 1.0 GHz

CSE Plot on Ch 00 between 2 GHz ~ 25 GHz

Spectrum n%,l

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

o ‘ 11[1]

13.19 dBm
2.402030 GHz
oo D1 13,185 dBm M2[1] 19.03 dBm

16.148620 GHz

0 dBrr

D2 -6.815 dBm

-10 dgm

-20 dgm

-30 dgm

-40 dgm

-50 dfm b

-70 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

T

Date: 16.5E

12:47:49

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Report Issued Date : Oct.
Report Version . Rew.

Page Number 1 65 of 88

20, 2023
01

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

CSE Plot on Ch 39 between 30MHz ~ 3 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms @ YBW 300 kHz Mode Sweep

@ 1Pk View

11[1] 57.65 dBm

791.9580 MHz
10 dem:

0 dBm

D2 -6.123 dBm
-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

30001 pts Stop 1.0 GHz

Date: 16.

CSE Plot on Ch 39 between 2 GHz ~ 25 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

T
M1 1101]
D1 12,877 dBm M2[1
10 dem: [1]

13.88 dBm
2.441130 GHz
19.01 dBm
15.807780 GHz

0 dBm

D2 -6.123 dBm
-10 dgm

-20 dBm

-30 dgm

-40 dBm

M2
Y

-50 dBm m I l

-70 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

T

Date: 16.5EP.2023 15:35:41

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Page Number 1 66 of 88

Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01
Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No. : FR382311A

CSE Plot on Ch 78 between 30MHz ~ 3 GHz

Spectrum

(=)

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz
fo Att 20 d& SWT 30.1 ms & YBW 300 kHz

Mode Sweep
@ 1Pk View
11[1] 57.40 dBm
739.8710 MHz
10 dem:
0 dem

10dem D2 -8.317 dBm:

-20 dBm

-30 dém

-40 dBm

-50 dBém

30001 pts

Date: 16.

CSE Plot on Ch 78 between 2 GHz ~ 25 GHz
Spectrum

Stop 1.0 GHz
| | CERECEE

(=)

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms & YBW 300 kHz

Mode Sweep
@ 1Pk View

a1[1]
|
10 de——I01 11.683 dém

M2[1]

0 dBm

11.68 dBm
2.480230 GHz
47.95 dBm
15.868980 GHz

1o den D2 -3.317 dBr

-20 dBm

-30 dem

-40 dem

-70 dBm

Start 1.0 GHz

30001 pts Stop 26.5 GHz
)y QD
Date: 16.5EP.2023 13:(
Sporton International Inc. (ShenzZhen) Page Number 1 67 of 88
TEL : +86-755-8637-9589 Report Issued Date : Oct. 20, 2023
FAX : +86-755-8637-9595 Report Version : Rev. 01
FCC ID: 2ABZ2-AA550

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

<3Mbps>
CSE Plot on Ch 00 between 30MHz ~ 3 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

11[1] 57.75 dBm

712.0000 MHz,
10 dem:

0 dBm

D2 -7.681 dBm
-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

Start 30.0 MHz

v

Date: 16.5EP.2023 12:55:03

30001 pts

Stop 1.0 GHz
BHRRRRED e

CSE Plot on Ch 00 between 2 GHz ~ 25 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

11[1] 12,32 dBm
M1 ‘ 2.402030 GHz
10 dafn—0 12519 dBm 12[1] 19.14 dBm

15.330950 GHz

0 dBrr

D2 -7.681 dBm
-10 dBm

-20 dgm

-30 dgm

-40 dgm

wl]

-50 dfm

-70 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

T

Date: 16.5E

12:54:19

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Report Issued Date : Oct.
Report Version . Rew.

Page Number : 68 of 88

20, 2023
01

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

CSE Plot on Ch 39 between 30MHz ~ 3 GHz

Spectrum n%,l

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms @ YBW 300 kHz Mode Sweep

@ 1Pk View

11[1] 57.47 dBm

946.4420 MHz
10 dem:

0 dBm

D2 -7.070 dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

30001 pts Stop 1.0 GHz

CSE Plot on Ch 39 between 2 GHz ~ 25 GHz

Spectrum n%,l

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

‘ 11[1] 12.93 dBm
M1 2.441130 GHz
10 daLoL 12830 dem M2[1] 19.40 dBm

15.874080 GHz

0 dBm

D2 -7.070 dBrm

-10 dgm

-20 dBm

-30 dgm

-40 dBm

50 dejm M

-70 dBm

Start 1.0 GHz

T

Date: 16.5EP.2023 13:03:

30001 pts Stop 26.5 GHz

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Page Number 1 69 of 88

Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

CSE Plot on Ch 78 between 30MHz ~ 3 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

11[1] 57.55 dBm

865.8370 MHz
10 dem:

0 dBm

D2 -7.
10 dem D2 848 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

30001 pts Stop 1.0 GHz

Date: 16.

CSE Plot on Ch 78 between 2 GHz ~ 25 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

o Att 20 d8 SWT 255 ms & VBW 300 kHz Mode Sweep
@ 1Pk View
i 11[1] 12.15 dBm
M1 ‘ 2.480230 GHz
10 deth—ot 12152 dem 12[1] 18.92 dBm
15.859630 GHz
0 dBm
o D2 -7.548 dBmr
-20 dBm
-30 dBm
-40 dBm
M
50 defn
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
T, ]

Date: 16.5EP.2023 13:11:05

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Report Issued Date : Oct.
Report Version . Rew.

Page Number 1 70 of 88

20, 2023
01

Report Template No.: BU5-FR15CBT Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311A

Ant 12:
<1Mbps>

CSE Plot on Ch 00 between 30MHz
Spectrum

Ref Level 21.30 dBm

~3 GHz

&

Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms & YBW 300 kHz

@ 1Pk View

Mode Sweep

10 dem:

11[1]

57.77 dBm
993.2590 MHz,

0 dBm

D2 -3.668 dBém

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

v

Date: 16.5EP.2023

CSE Plot on Ch 00 between 2 GHz ~

Spectrum

Ref Level 21.30 dBm

25 GHz

&

Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms & YBW 300 kHz

M
@ 1Pk View

ode Sweep

w01 16,332 dem

11[1] 16.33 dBm

10 dem:

2.402030 GHz
M2[1]

0 dBrr

18.12 dBm
15.846880 GHz

D2 -3.663 dBm

-10 dg

-20 dg

-30 dg

-40 df

-50 df

i

-70 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz
| | CERECEE

Date: 16.5E

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : 71 0f 88
Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

CSE Plot on Ch 39 between 30MHz ~ 3 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms @ YBW 300 kHz Mode Sweep

@ 1Pk View

11[1] 57.81 dBm

945.2450 MHz,
10 dem:

0 dBm

D2 -4.168 dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

30001 pts

Stop 1.0 GHz

Date: 16.

CSE Plot on Ch 39 between 2 GHz ~ 25 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

o Att 20 de  SWT 255 ms & VBW 300 kHz Mode Sweep
@ 1Pk View
11 f 11[1] 15.83 dBm
D1 15.832 dBm 2.441130 GHz
10 dem mM2[1] 49.36 dBm
15.837530 GHz
0 dBm
D2 -4.168 dBn
-10 dBm:
-20 dBm
-30 dBgm
-40 dBm
M2
50 dejm Iil
-70 dBm

Start 1.0 GHz

30001 pts Stop 26.5 GHz
)j QD
Date: 16.5EP.2023 10:
Sporton International Inc. (ShenzZhen) Page Number 1 72 of 88

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01
Report Template No.: BU5-FR15CBT Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311A

CSE Plot on Ch 78 between 30MHz ~ 3 GHz

Spectrum

Ref Level 21.30 dBm

&

fo Att 20 de

Offset 11.30 dB & RBW 100 kHz
SWT

30.1 ms & YBW 300 kHz

Mode Sweep

@ 1Pk View

10 dem:

11[1] 56.56 dBm

862.9600 MHz

0 dBm

D2 -4.381 dBmy

-10 dBm

-20 dBm

-30 dém

30001 pts

Stop 1.0 GHz
.
| | CERECEE

Date: 16.

CSE Plot on Ch 78 between 2 GHz ~ 25 GHz

Spectrum

&

Ref Level 21.30 dBm

fo Att 20 d& SWT

Offset 11.30 dB & RBW 100 kHz

255 ms @ VYBW 300 kHz ™

ode Sweep

@ 1Pk View
T

ol |
D1 15.619 dBm

11[1]

15.62 dBm

10 dem:

2.480230 GHz
M2[1]

0 dBm

19.50 dBm
15.860480 GHz

D2 -4.381 dBm

-10 dBm

-20 dBm

-30 dem

-40 dem

-50 dBm

-70 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

T

Date: 16.5EP.2023 10:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number 1 73 of 88
Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

<2Mbps>

CSE Plot on Ch 00 between 30MHz ~ 3 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms & YBW 300 kHz

Mode Sweep
@ 1Pk View

11[1] 57.03 dBm

943.0470 MHz
10 dem:

0 dBm

D2 -6.952 dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

v

Date: 16.5EP.2023 10:30:24

CSE Plot on Ch 00 between 2 GHz ~ 25 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

- ‘ 11[1] 13.05 dBm
11 2.402030 GHz
o D1 13.048 dem mM2[1] 48.55 dBm

15.843480 GHz

0 dBrr

D2 -6.952 dBm

-10 dgm

-20 dfm

-30 dfm

-40 dgm

Start 1.0 GHz

T

30001 pts

Stop 26.5 GHz

Date: 16.5E

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Page Number 1 74 of 88

Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01
Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

CSE Plot on Ch 39 between 30MHz ~ 3 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms @ YBW 300 kHz Mode Sweep

@ 1Pk View

10 dem:

11[1] 57.77 dBm
901.9850 MHz

0 dBm

10dem D2 -8.318 dBm:

-20 dBm

-30 dém

-40 dBm

-50 dBém

30001 pts

Stop 1.0 GHz
BHRRRRED e

Date: 16.

CSE Plot on Ch 39 between 2 GHz ~ 25 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms @ YBW 300 kHz Mode Sweep

@ 1Pk View

2.441130 GHz
19.24 dBm
19.983690 GHz

10 del——I01 11.682 dém M2[1]

0 dBm

‘ 11[1] 11.68 dBm
M1

1o dam D2 -3.318 dBr

-20 dBm

-30 dgm

-40 dBm

M2
50 dejm X

o .

-70 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz

T

Date: 16.5EP.2023 10:31:49

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Page Number 1 75 of 88

Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01
Report Template No.: BU5-FR15CBT Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311A

CSE Plot on Ch 78 between 30MHz ~ 3 GHz

Spectrum

Ref Level 21.30 dBm

&

fo Att 20 de

SWT

Offset 11.30 dB & RBW 100 kHz
30.1 ms & YBW 300 kHz

Mode Sweep

@ 1Pk View

10 dem:

11[1]

56.96 dBm
865.1910 MHz

0 dBm

D2 -7.016 dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

30001 pts

Stop 1.0 GHz
BHRRRRED e

Date: 16.

CSE Plot on Ch 78 between 2 GHz ~ 25 GHz

Spectrum n%,:[
Ref Level 21.30 dBm Offset 11.30 d®@ & RBW 100 kHz
o Att 20 d8 SWT 255 ms & VBW 300 kHz Mode Sweep
@ 1Pk View
— ‘ 11[1] 12.98 dBm
M1 2.480230 GHz
-
1048 D1 12884 dem M2[1] 19.18 dBm
15.561290 GHz,
0 dBm
D2 -7.016 dBm
-10 dBm:
-20 dBm
-30 dBm
-40 dBm
M2
-50 dafm T
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
TT ]

Date: 16.5EP.2023 10::

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number 1 76 of 88
Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No

. FR382311A

<3Mbps>
CSE Plot on Ch 00 between 30MHz ~ 3 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 30.1 ms & YBW 300 kHz

Mode Sweep
@ 1Pk View

11[1] 57.60 dBm

849.9950 MHz
10 dem:

0 dBm

D2 -7.288 dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBém

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
| | CERECEE

v

Date: 16.5EP.2023 10::

CSE Plot on Ch 00 between 2 GHz ~ 25 GHz

Spectrum n%,:[

Ref Level 21.30 dBm  Offset 11.30 dB & RBW 100 kHz

fo Att 20 d& SWT 255 ms & YBW 300 kHz
@ 1Pk View

Mode Sweep

11[1] 12,71 dBm
M1 ‘ 2.402030 GHz
10 dafn—oL 12712 dem M2[1] 18.53 dBm

15.836680 GHz

0 dBrr

D2 -7.288 dBm

-10 dgm

-20 dfm

-30 dfm

-40 dgm

Y
-50 dfm i

-70 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

Date: 16.5E

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Page Number 1 77 of 88

Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01
Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Rep

ort

Report No. : FR382311A

CSE Plot on Ch 39 between 30MHz ~ 3 GHz

Spectrum n%,:[
Ref Level 21.30 dBm Offset 11.30 dB & RBW 100 kHz
f Att 20 de  SWT 30.1 ms @ YBW 300 kHz Mode Sweep
@ 1Pk View
11[1] 57.69 dBm
745.3670 MHz
10 dem:
0 dem
10 dBm D2 -8.096 dBmy
-20 dBm
-30 dBm
-40 dBm
50 dém
Start 30.0 MHz 30001 pts Stop 1.0 GHz
| SEREREE ]
Date: 16. 10:40:05
CSE Plot on Ch 39 between 2 GHz ~ 25 GHz
Spectrum n%,:[
Ref Level 21.30 dBm Offset 11.30 dB & RBW 100 kHz
f Att 20 de  SWT 255 ms @ YBW 300 kHz Mode Sweep
@ 1Pk View
i 11[1] 11.90 dBm
M1 ‘ 2.441130 GHz
10 dep—0L 11.904 dBm 12[1] 19.28 dBm
16.248070 GHz
0 dem
10 déim D2 -8.096 dBmr
-20 dBm
-30 dBm
-40 dBm
Mg
50 dejm m‘l I I
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
)y QD
Date: 16.5EP.2023 10
Sporton International Inc. (ShenzZhen) Page Number 1 78 of 88
TEL : +86-755-8637-9589 Report Issued Date : Oct. 20, 2023
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID: 2ABZ2-AA550

Report Template No.: BU5-FR15CBT Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311A

CSE Plot on Ch 78 between 30MHz ~ 3 GHz

Spectrum

Ref Level 21.30 dBm

&

Offset 11.30 dB & RBW 100 kHz
fo Att

20 de  SWT 30.1 ms @ YBW 300 kHz Mode Sweep
@ 1Pk View
11[1] 57.39 dBm|
993.6470 MHz
10 dem:
0 dBm

Todsm—i02 -8.724 dBm

-20 dBm

-30 dém

30001 pts

Stop 1.0 GHz

Date: 16.

CSE Plot on Ch 78 between 2 GHz ~ 25 GHz

Spectrum n%,:[
Ref Level 21.30 dBm Offset 11.30 dB & RBW 100 kHz
f Att 20 de  SWT 255 ms @ YBW 300 kHz Mode Sweep
@ 1Pk View
i 11[1] 11.28 dBm
M1 ‘ 2.480230 GHz
{5 gEE—=01 11.276 deém m2[1] 19.10 dBm
16.148620 GHz
0 dem
0 dahn—f——02 -8.724 dBm
-20 dBpm
-30 dBm
-40 dBm
M
-50 dafm k
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
T, .

Date: 16.5EP.2023 10:42:18

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number 1 79 of 88
Report Issued Date : Oct. 20, 2023
Report Version : Rev. 01

Report Template No.: BU5-FR15CBT Version 2.0



saronas. FCC RF Test Report

Report No. : FR382311A

3.8 Radiated Band Edges and Spurious Emission Measurement

3.8.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. In addition,

radiated emissions which fall in the restricted bands must also comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.8.2Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
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3.8.3Test Procedures

1.

The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.
The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.
For each suspected emission, the EUT was arranged to its worst case and then tune the
Antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading. A pre-amp and a high pass filter are used for the test in order to get better
signal level to comply with the guidelines.
Set to the maximum power setting and enable the EUT transmit continuously.
Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured,
(2) Set RBW=100 kHz for f <1 GHz, RBW=1MHz for f>1GHz ; VBW > RBW, Sweep = auto;
Detector function = peak; Trace = max hold for peak
(3) For average measurement: use duty cycle correction factor method per 15.35(c).
Duty cycle = On time/100 milliseconds
On time = Ny*L1+No*Lo+...+ N *LN 1 +N*L
Where N; is number of type 1 pulses, L, is length of type 1 pulses, etc.
Average Emission Level = Peak Emission Level + 20*log(Duty cycle)
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.
For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

Note: The average levels were calculated from the peak level corrected with duty cycle correction

factor (-24.79dB) derived from 20log (dwell time/100ms). This correction is only for signals that hop

with the fundamental signal, such as band-edge and harmonic. Other spurious signals that are

independent of the hopping signal would not use this correction.
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3.8.4Test Setup

For radiated emissions below 30MHz

- 3m

RX Antenna

) 4
——

1
Metal Full Soldered Ground Plane

[E0 oc

System Simulator

For radiated emissions from 30MHz to 1GHz

i

3m

==

Spectrum Analyzer / Receiver

RX Antenna

1
Metal Full Soldered Ground Plane

c-c-]

| |
System Simulator

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

System Simulator

[ e

L] |
Spectrum Analyzer | Receiver

RX Antenna

..

Spectrum Analyzer ; Receiver
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3.8.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.8.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.8.7 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or
40GHz, whichever is lower)

Please refer to Appendix C.

3.8.8 Duty cycle correction factor for average measurement

Please refer to Appendix D.
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3.9 AC Conducted Emission Measurement

3.9.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.9.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.9.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =
9kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector
and Quasi-Peak Detector Function respectively.
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3.9.4Test Setup

P e
| Non-conductive table |
| I
! Rear of EUT to be flushed 1
I with rear of table top T
I 1
I I
|
H—— I
I © EUT I
|- - F} soemto
I Receiver I ground
I 500 RF Cable | i
I |
| I
| I
| | U
I I
I I
I 1
I I
| I
| I
I I
| P = i P
I - . 3c) | -
| P & Bonded to horizontal 40 cm to vertical | P s
I - ground plane reference plane I .
S e e e e e e e . e . e e e . e . . . e e -
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.9.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.10Antenna Requirements

3.10.1 Standard Applicable

If directional gain of transmitting antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.10.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.10.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550

Instrument Manufacturer | Model No. [ Serial No. [ Characteristics Cal:)b;?etion Test Date Due Date Remark
ReEC'Z'iLZf;tSA KEYSIGHT | N9038A MYS;;SOO 20Hz~8.4GHz | Apr. 04, 2023 Ss‘z'[;)'.lllé,zzoozg’?: Apr. 03, 2024 (o?gﬂgg?snz)
Exﬁz‘i’;z"gr“m KEYSIGHT | Noo10a  |MY5P1592) 10kz-a4GHz; | Apr. 04, 2023 58‘2%.1113’,220523; Apr. 03, 2024 (oggﬂggf’gz)
Loop Antenna R&S HFH2-z2 | 100354 | 9kHz~30MHz | Jul. 28,2022 Ssir:;.lllé,zgozg Jul. 27, 2024 (o?gﬂgg?gz)
Bilog Antenna TeseQ CBL6112D | 35408 | 30MHz-2GHz |Aug. 20, 2023 %Z%,lfé,zgggg Aug. 19, 2025 (oggﬂggf’gz)
38;%@‘;%2 SCHERZBE | BBHA9120D |20 1GHz-18GHZ | Apr. 08, 2023 Ssee%.llléyzzogg Apr. 07, 2024 (o?gﬂgg?ga
HF Amplifier MITEQ TTAlSéO'%' 1871923 | 18GHz~40GHz | Jul. 07, 2023 Sseer:)..lllé7220022\'5?-’~ Jul.06, 2024 (o?gﬂgg?ga
SHF-EHF Horn | com-power | AH-840 | 101071 | 18Ghz-40GHz | Apr. 08, 2023 SseeF;).lllls,”ZZOO2233~ Apr. 07, 2024 (oggﬂgg‘_’gz)

Amplifier Burgeon BPA-530 | 102211 ~3°<58$ﬂi.z Oct. 19, 2022 SSZ%_1113’722002§§ Oct. 18, 2023 (Og‘gﬂggf’gz)
HF Amplifier MITEQ /i\glo%%:ggé? 1943528 | 1GHz~18GHz | Oct. 19, 2022 SseeF;).lllls,”ZZOO2233~ Oct. 18, 2023 (oggﬂgg‘_’gz)

Amplifier Tecﬁ?]i('fg;ies gao17a | MY3D013|S00MHZ26.56GH) pec. 26, 2022 SseeF;).lllls,”ZZOO2233~ Dec. 25, 2023 (oggﬂgg‘_’gz)

AC Power Source Chroma 61601 616%8002 1 N/A Nov. 10, 2022 55111532200223; Nov. 09, 2023 (Oggﬂgg?gz)

Turn Table EM EM1000 N/A | 0-360 degree NCR SSZ%_lllizzoozg NCR (o?gﬁ:gg?sna
Antenna Mast EM EM1000 N/A 1m-4m NCR S,’See'[;)'.llléyzgozz?’; NCR (o?gﬁ:gg?snz)
EMI Receiver R&S ESR7 | 101630 | 9kHz-7GHz; | Jul. 06, 2023 Sseepb_1256'72200223’; Jul. 05, 2024 (ng‘é‘icg%‘

AC LISN R&S ENV216 | 100063 | 9kHz~30MHz |Aug. 21, 2023 SSeepp;.lZSG,,ZZOOZZ?,?: Aug. 20, 2024 %é’g%‘i‘_’g%‘
(fcf;%tlj_:(islligry EMCO 3816/2SH | 00103892 | 9kHz~30MHz | Oct. 17, 2022 Sseepb_1256'72200223’; Oct. 16, 2023 (ng‘é‘icg%‘
equipment)

SAF:]ZCI;;“eT R&S FSV40 | 101078 | 10Hz~40GHz | Apr. 06, 2023 Sseepblofé,zzf)ozg Apr. 05, 2024 (CToljl‘gi‘_cé‘;‘;
P“'ZZE;W” Anritsu MA2411B | 1339473 | 30MHz~40GHz | Dec. 27, 2022 Sseepp..olséyzzoozzzsg Dec. 26, 2023 ?Toﬁgfcég
Power Meter Anritsu ML2495A | 1542004 Bir?(';"v;'éth Dec. 27, 2022 Sseepb.OJiSS,,ZZOOZS; Dec. 26, 2023 (CToﬁgf_cé‘;‘)’
Thermo meter Anymetre JR593 #7 1-010/2I;CH~;9§/SI;CH Apr. 08, 2023 Sseepp'_ofs’yzzoozgg Apr. 07, 2024 ?roggij_c;ezc)i

NCR: No Calibration Required
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +1.34 dB
Conducted Emissions +1.34 dB
Occupied Channel Bandwidth +0.012 %

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 27dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 50dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 4.9dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50dB
of 95% (U = 2Uc(y)) '

----------- THE END -----------
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Appendix A. Conducted Test Results
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Bluetooth ANT 7

Report Number : FR382311A

|Test Engineer: | Ma Jie |Temperature: | 21~25 °C
|Test Date: | 2023/9/5~2023/9/18 |Relative Humidity: [ 51~54 %
TEST RESULTS DATA
20dB and 99% Occupied Bandwidth and Hopping Channel Separation
Hopping Channel Hopping Channel
Data Freq. | 20db BW |99% Bandwidth Separation Separation .
Res Rate NP S (MHz) (MHz) (MHz) Measurement Measurement Pass/Fai
(MHz) Limit (MHz)
DH [ 1Mbps 0 2402 0.957 0.855 0.999 0.6377 Pass
DH [ 1Mbps 39 2441 0.961 0.851 0.999 0.6406 Pass
DH [ 1Mbps 78 2480 0.961 0.855 0.990 0.6406 Pass
2DH | 2Mbps 0 2402 1.330 1.181 0.999 0.8869 Pass
2DH | 2Mbps 39 2441 1.330 1.179 0.999 0.8869 Pass
2DH | 2Mbps 78 2480 1.335 1.179 1.003 0.8899 Pass
3DH | 3Mbps 0 2402 1.317 1.179 1.003 0.8783 Pass
3DH | 3Mbps 39 2441 1.313 1.179 1.003 0.8753 Pass
3DH | 3Mbps 78 2480 1.335 1.185 1.003 0.8899 Pass
TEST RESULTS DATA
Dwell Time
. Package
Hopping Hops Over Transfer Dwell Time Limits .
Mod. [Channel Number| Occupancy Time (msec) (sec) (sec) Pass/Fail
Rate Time(hops)
Nomal 79 106.67 2.89 0.31 0.4 Pass
AFH 20 53.33 2.89 0.15 0.4 Pass
TEST RESULTS DATA
Peak Power Table
Peak Power Power Limit Test
DH Glak | e (dBm) (dBm) Result
0 17.48 20.97 Pass
DH5 39 17.72 20.97 Pass
78 16.68 20.97 Pass
Peak Power Power Limit Test
A e (dBm) (dBm) Result
0 17.63 20.97 Pass
2DH5 39 17.74 20.97 Pass
78 17.13 20.97 Pass
Peak Power Power Limit Test
0 e (dBm) (dBm) Result
0 17.83 20.97 Pass
3DH5 39 17.88 20.97 Pass
78 17.34 20.97 Pass
TEST RESULTS DATA
Number of Hopping Frequency
Number of Hopping Adaptive Fr.equency Limits .
(Channel) Hopping (Channel) Pass/Fai
(Channel)
79 20 >15 Pass




Report Number : FR382311A

Bluetooth ANT 12

TEST RESULTS DATA
20dB and 99% Occupied Bandwidth and Hopping Channel Separation

Hopping Channel Hopping Channel
Data Freq. | 20db BW |99% Bandwidth Separation Separation .
Res Rate NP S (MHz) (MHz) (MHz) Measurement Measurement Pass/Fai
(MHz) Limit (MHz)
DH | 1Mbps 0 2402 0.957 0.851 0.994 0.6377 Pass
DH | 1Mbps 39 2441 0.957 0.849 0.973 0.6377 Pass
DH | 1Mbps 78 2480 0.957 0.847 0.999 0.6377 Pass
2DH [ 2Mbps 0 2402 1.304 1.195 1.003 0.8696 Pass
2DH [ 2Mbps 39 2441 1.326 1.181 1.003 0.8841 Pass
2DH [ 2Mbps 78 2480 1.348 1.181 1.003 0.8986 Pass
3DH [ 3Mbps 0 2402 1.300 1.183 1.003 0.8667 Pass
3DH [ 3Mbps 39 2441 1.322 1.179 1.003 0.8812 Pass
3DH [ 3Mbps 78 2480 1.309 1.181 1.003 0.8725 Pass
TEST RESULTS DATA
Dwell Time
. Package
Hopping Hops Over Transfer Dwell Time Limits .
Mod. [Channel Number| Occupancy Time (msec) (sec) (sec) Pass/Fail
Rate Time(hops)
Nomal 79 106.67 2.88 0.31 0.4 Pass
AFH 20 53.33 2.88 0.15 0.4 Pass
TEST RESULTS DATA
Peak Power Table
Peak Power Power Limit Test
DH Glak | e (dBm) (dBm) Result
0 17.47 20.97 Pass
DH5 39 17.25 20.97 Pass
78 16.65 20.97 Pass
Peak Power Power Limit Test
A e (dBm) (dBm) Result
0 17.34 20.97 Pass
2DH5 39 17.32 20.97 Pass
78 16.84 20.97 Pass
Peak Power Power Limit Test
0 e (dBm) (dBm) Result
0 17.71 20.97 Pass
3DH5 39 17.62 20.97 Pass
78 17.31 20.97 Pass
TEST RESULTS DATA

Number of Hopping Frequency

Adaptive Frequency .
Hopping (C'ﬁ:r:fel) Pass/Fail
(Channel)

Number of Hopping
(Channel)

79 20 >15 Pass
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Appendix B. AC Conducted Emission Test Results

: ) . Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
100 Level (dBuV) Date: 2023-09-15
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40
12
30 il
20
10
015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z

Condition: FCC 15C QP LISN 20230420 _L LINE

Over Limit Read LISN Cable

Freq Level Limit Line Level Factor Loss Remark
MH=z dBuv dB dBuv dBuv dB dB
1 0.1 35.81 -19.57 55.38 15.19% 10.48 10.14 Average
2 * 0.1 52.21 -13.17 €5.38 31.59% 10.48 10.14 QP
3 0.22 30.95 -22.06 53.01 10.40 10.40 10.15 Average
4 0.22 44.75 -18.26 €3.01 24.20 10.40 10.15 QP
5 0.27 27.13 -24.03 51.16 6.60 10.38 10.15 Average
& 0.27 39%.83 -21.33 €l1.16¢ 15%.30 10.38 10.15 QP
7 0.32 25.70 -23.96 49.66 5.20 10.34 10.1¢ Average
B 0.32 3B.10 -21.56 59.66 17.60 10.34 10.16 QP
9 0.38 25.65 -22.74 48.39 5.20 10.2% 10.1¢ Average
10 0.38 36.75 -21.64 5B8.3% 16.30 10.29% 10.1l¢ QP
11 0.9 26.30 -15.70 46.00 5.50 10.24 10.16 Awverage
12 0.9 35.00 -21.00 56.00 14.60 10.24 10.16 QP
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. . ) Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-09-18
100 Level {(dBuV)
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40
S 12
30 . i
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Sitce : COO01-5Z
Condition: FCC 15C QP LISN 20230420 N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuVv dB dB
1 0.15 25.29 -30.45 55.74 4.70 10.45 10.14 Average
2 0.15 43.09 -22.65 6€5.74 22.50 10.45 10.14 QP
3 0.19 25.82 -28.20 54.02 5.30 10.37 10.15 Average
4 0.19 43.92 -20.10 €4.02 23.40 10.37 10.15 QP
5 0.22 25.59 -27.24 52.83 5.10 10.34 10.15 Average
3 0.22 36.99 -25.84 62.83 16.50 10.34 10.15 QP
7 0.27 27.77 -23.26 51.03 7.30 10.32 10.15 Average
3 0.27 34.07 -26.96 61.03 13.60 10.32 10.15 QP
9 0.31 22.95 -26.89 49.84 2.51 10.29 10.15 Average
10 0.31 23.65 -26.19 59.84 13.21 10.29 10.15 QP
11 * 1.05 27.22 -18.78 4€.00 6.81 10.25 10.16 Average
12 1.05 36.22 -19.78 56.00 15.81 10.25 10.16 QP
Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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Appendix C Radiated Spurious Emission Test Data

TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Relative Humidity : 41 ~ 42%
Test Engineer : Eason Wu
Temperature : 22 ~23C
Radiated Spurious Emission Test Modes
Mode (BMaSS) ‘ Antenna ‘ Modulation Channel Frequency ‘ 32:2 ‘ RU ‘ Remark
Mode 1 2400-2483.5 7 Bluetooth BR_GFSK 00 2402 3DH5 - -
Mode 2 2400-2483.5 7 Bluetooth BR_GFSK 39 2441 3DH5 - -
Mode 3 2400-2483.5 7 Bluetooth BR_GFSK 78 2480 3DH5 - -
Mode 4 2400-2483.5 7 Bluetooth BR_GFSK 78 2480 3DH5 - LF
Mode 5 2400-2483.5 12 Bluetooth BR_GFSK 00 2402 3DH5 - -
Mode 6 2400-2483.5 12 Bluetooth BR_GFSK 39 2441 3DH5 - -
Mode 7 2400-2483.5 12 Bluetooth BR_GFSK 78 2480 3DH5 - -
Mode 8 2400-2483.5 12 Bluetooth BR_GFSK 39 2441 3DH5 - LF
Summary of each worse mode
Mode Modulation Ch. ’ ('I:vrlﬁl) ’ (dE?(/e/Lq) (dléiun\]/i/tm) M(aélrg)in Pol. Zﬁgk ‘ Result ‘ Remark
1 Bluetooth BR_GFSK 00 | 2311.29 45.44 74.00 -28.56 H PEAK Pass Band Edge
1 Bluetooth BR_GFSK = 00 @ 4804.00 43.21 74.00 -30.79 H Peak Pass Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK = 39 | 7323.00 44.06 74.00 -29.94 \Y Peak Pass Harmonic
3 Bluetooth BR_GFSK 78 | 2484.42 51.35 74.00 -22.65 H PEAK Pass Band Edge
3 Bluetooth BR_GFSK 78 | 7440.00 44.82 74.00 -29.18 \% Peak Pass Harmonic
4 Bluetooth BR_GFSK 78 927.25- 32.28 46.00 -13.72 H PEAK Pass LF
Bluetooth BR_GFSK = 00 @ 2332.26 45.73 74.00 -28.27 H PEAK Pass Band Edge
> Bluetooth BR_GFSK = 00 @ 4804.00 43.34 74.00 -30.66 H Peak Pass Harmonic
Bluetooth BR_GFSK = 39 - - - - - - - Band Edge
° Bluetooth BR_GFSK 39 | 7323.00 44.74 74.00 -29.26 H Peak Pass Harmonic
Bluetooth BR_GFSK 78 | 2483.54 55.72 74.00 -18.28 \% PEAK Pass Band Edge
! Bluetooth BR_GFSK 78 | 7440.00 43.23 74.00 -30.77 \% Peak Pass Harmonic
8 Bluetooth BR_GFSK 78 | 950.53 32.11 46.00 -13.89 \ PEAK Pass LF
Sporton International Inc. (ShenzZhen) Page Number . Clof C17
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Pol. Horizontal Fundamental
Date: 20230912
1ML&W&I(dl!ll\l'lm)
1138
915
ki
iy PEAK 74
650
4441 f " deraitebl.
sl Pt ooy bt ~
Peak 5
163
m 214 2468 62 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Margin Level Factor Loss Factor Remark
W W/ B B G0 @ B @ B dwn & BN dh B B o dg
1 DBILY 4540 74.00 -28.56 4244 32.00 471 3.2 107.05 3.5 4.81 33.66 171 159 PEAK
1 DBIL2S 20.65 54.00 -33.35 17.65 2.1 471 N1 82.26 325 481 33.66 171 159 AVERAGE
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Pol. Vertical Fundamental
Date: 20230912 Date: 20230912
1HL&W&I(dl!ll\l'lm) 1MLMI{dl!ll\l'lm)
1138 1138
975 { 975
03 H 03 PR 74
80 80
48 1 / L e
Peak b S o Aoy K, ) " i 4 d L
35 325
163 163
m 23284 23468 21652 2836 0 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
W dndBWn B G b B B deg Mo ds e &8 W dfm B & o deg
1 2360.97 45.30 74.00 -28.70 42.08 32.14 477 33.69 117 304 PEAK 1 2402.00 105.99 ------ -=---- 102,59 32.25 4.81 33.66 117 304 PEAK
2 1360.97 20.51 54.00 -33.49 17.29 32.14 477 33.69 117 304 AVERAGE 7 02.00 8120 ------ ------ 77.80 3225 481 33.66 117 304 AVERAGE
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Pol. Horizontal Vertical
. Lo i) Date: 20230912 . Lo 6B Date: 20230912
1225 1225
875 875
PEAK T4 PEAK T4
100 100
Peak 8 Ale 34 o TG 54
ea il
1 b oM . S e
| waioh ) i kgl 1 . ot e
Avg %0 %0
115 fl.
3000 6000, 9000 12000 15000. 18000 3000 6000 9000, 12000, 15000. 18000
Frequency (NHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widn B B BN B B B o deg Mo dfn B & B b B B @ deg
1 4804.00 43.21 74.00 -30.79 6.2 4.4 T4 ST4T - - Peak 1 4804.00 42.12 74.00 3188 5743 M. T4 ST4T - - Pedk
Sporton International Inc. (ShenzZhen) Page Number . C4 of C17
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Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-12 .- Lol dim) Date: 2023-09-12
1225 1225
b5 075
PEAK 74 PEAK T4
100 ! 100
s VG 54 . VG 54
Peak " I P r———_s o g g o i e bt b At A
- i
30 3l
Avg
175 1!
000 6000, 000, 12000 15000, 18000 3000 fi000. 9000, 12000, 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 4882.00 42.27 74.00 -31.73 57.65 3437 1.7 132 -- Peak 1 4882.00 42.13 74.00 -31.87 57.51 3437 1.7 131 - Peak
7 T33.00 8.9 74.00 -30.04 57.88 36.04 B.97 58.93 - Peak 1 73300 M.06 74.00 -29.94 57.98 36.04 B.97 58.93 -- Peak
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Pol. Horizontal Fundamental
Date: 20230912
1ML&W&I(dl!ll\l'lm)
1138 1
915
ki
i PEAK 74
650
48 ksl R gttt » remahiatmaigorn Hascina it
Peak 5
163
4 U528 U646 Ui64 1800, 200. 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Margin Level Factor Loss Factor Remark
W W/ B B o0 @ B @ B dwn & BN dh B B o dg
1 248442 5133 74.00 -22.63 47.58 32.86 4.92 33.61 1 2080.00 109.20 74.00 35.20 105.44 32.45 4.92 3361 167 152 PEAK
1 248442 26.56 54.00 -27.44 22.79 .46 492 3161 1 2480.00 BA.41 54.00 30.41 B0.65 32.45 4.92 3361 167 152 AVERAGE

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Pol. Vertical Fundamental
Date: 20230912 Date: 20230912
1HL\W&I(tll!!l\l'lln) 1‘.wL\\W&I{dl!!l\l'lln)
1138 1138 i
975 /ﬂ\ 975
3 X \ PEAK BE 74 a3 PEAK 74
650 650
48 1 448 X i
for b s h sdtt? ol M W‘WM i ot FITTIRLEE AV
Peak 23 o
163 163
un 528 646 764 24882 200 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Wi B e B W B & B o deg Wi B dn 0B B B & B o deg
1 MLO1 49.33 TA.00 -M.67 4556 .06 491 3361 100 299 PEAK 1 2080.00 106.42 ------ -=---- 102,66 3245 492 361 10 299 PEMK
1 MBhOL 24.50 5400 -M.46 .77 N4 4.9 6L 100 299 AVERAGE 1 280.00 BLEY - oo 787 45 49 161 180 259 AVERAGE
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Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-12 .- Lol dim) Date: 2023-09-12
1225 1225
18] 075
PEAK_T4 PEAK T4
100 ! 100,
55 AVG 34 0 A5
Peak JWM'L vt AN AR i [ R A Tt
350 30
Avg
115 1!
3000 7600, 12200, 16800. 2400, 26000 3000 T600. 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 4960.00 41.87 74.00 -32.13 57.32 3437 7.81 1.8 -- Peak 1 4960.00 42.38 74.00 -31.62 57.83 3437 7.81 1.8 - Peak
2 T440.00 44.60 74.00 -29.40 5B.45 35.94 9.19 58.98 - Peak 1 744000 44.82 74.00 -29.18 5B.67 35.94 9.19 58.98 -- Peak
Sporton International Inc. (ShenzZhen) Page Number : C8 of C17
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Report No
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Pol. Horizontal Vertical
Data: 1 Data: 2
ulmmmm Date: 2023.09-12 Level (dBuVim) Date: 2023-09-12
70.0 0.
0.0
rcccmﬂ FCCCLASSB|
50.0) 6| 48]
[
o O O
- s -
" " sy
9 P 1 s £ bl A
Mty tobic o 3 P
QP/Peak » Mﬂgﬂﬂgﬁ W WM
10.0 1
30 2. 418, 612, 806. 1000 30 4. 48 12 406. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pas Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuv/m  dB dBuv/m  dBuv  dB/m d8 d8 em deg Mz dBuv/m dB dBuv/m  dBuV  dB/m dB dB o deg
1 31.94 24.39 -15.61 40.80 31.28 24.32 @.55 31.76 ---  --- Peak 1 38,00 25.31 -14.69 40.80 31.24 25.34 0,53 31.88 ---  --- Peak
2 146.40 24.66 -15.82 43.58 37.58 17.21 1.24 31.35 ---  --- Peak 2 146,40 21.62 -21.88 43.50 34,52 17.21 1.24 3135  ---  --- Pesk
3 214.39 75.69 -17.81 43.50 48.26 15.24 1.49 31.38 - === Peak 3 214.38 22.33 -21.17 43.50 36.9@ 15.24 1.45 31.38 - === Peak
4 353.98 27.21 -18.79 46.8@ 35.67 20.85 1.9 31.38  ---  --- Peak 4 558.8% 27.57 -18.43 46.80 31.18 25.18 2.46 31.25 ---  --- Peak
5 631.40 28.13 -17.87 46.88 30.3% 26.41 2.62 31.29 ---  --- Peak 5 676,99 29.28 -16.72 46,80 31.31 26,69 2.71 31.43 ---  --- Peak
6 927.25 32.28 -13.72 46.80 30.75 29.88 3.20 31.55 ---  --- Peak 6 946.65 32.89 -13.91 46.88 30.24 38.13 3.23 31.51 ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C9 of C17
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Pol. Horizontal Fundamental
Date: 20230912 Date: 20230912
1HL\W&I(tll!!l\l'lln) mLeveI{dBWﬂn)
1138 1138
975 975
03 J 03 PR 74
650 650
4 o —— P — ﬂfr/ e A P S e
IFTRY ur b sl
Peak o o
163 163
m 23284 23468 21652 2836 0 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Wi B e B W B & B o deg Wi B dn 0B B B & B o deg
1 1.3 4573 TA00 -8 4263 06 474 BT0 10 7PEK 1 200000 103.97 ---env -=es 100.57 3.5 481 366 10 7PEM
110 0.9 5400 -3.06 1784 .06 474 3370 100 7 AVERAGE 1 0200 T9.48 e oo 7508 0.5 481 1366 180 7 AVERAGE
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Pol. Vertical Fundamental
eV Date: 030942 e ) Date: 20230812
1138 1138
ks 98
m . PEAK 74
50 J 0

i " " il " sl s
Wi !
Peak o o
163 163
m 23284 23468 21652 23836 0 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Wi B e B B B B 8B @ deg Wi B dun B B dBn @ 8B @ deg
1 2368.14 45.59 74.00 -18.41 42.34 32.16 477 33.68 100 262 PEAK 1 2402.00 106.75 -- ---- 103,35 .25 481 33.66 100 262 PEAK
2 2368.14 20.80 54.00 -33.20 17.55 32.16 477 33.68 100 262 AVERAGE 2 240200 BL9E --e-en eeeeen 78.56 3025 4.8 33.66 100 262 AVERAGE
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Pol. Horizontal Vertical
vl M) Date: 2023.0-12 - Lol B Date: 2023.09-12
1225 1225
875 875
PEAK T4 PEAK 74
100 L
VG 54 AVG 54
Peak 525 ] el ittt A4 Z 1 i et
| kiAo pguipiare T AR ol " ook
Avg 350 3
175 1.
3000 000, 9000, 1200, 15000, 18000 3000 G000, 9000, 1200 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin @& BN Bn & B o i Wl B BN Bn & B o i
1 4804.00 43.34 74.00 -30.66 58.65 34.42 7.74 57.47 - - Peak 1 4804.00 42.61 74.00 -31.39 57.92 34.42 174 5747 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C12 of C17

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



sromoncas. FCC RF Test Report

Report No. : FR382311A

Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-12 .- Lol dim) Date: 2023-09-12
1225 1225
18] 075
PEAK_T4 PEAK T4
100 ! 100,
55 AVG 34 0 A5
Peak i 1 RO PR
- I st RIS TP it Irihotiotites
350 30
Avg
115 1!
3000 6000, 9000, 12000. 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 4892.00 4253 TAB0 3147 S8 ML 932 - Peak 1 4882.00 4108 7480 3LT2 .66 M3 LW 932 -- Peak
1 OTIB.00 W74 TA00-2.26 SB.66 3604 B.97 56.33 - Peak 2 TI3.00 4195 7480 305 S6.67 6.0 897 .33 -- Peak
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Pol. Horizontal Fundamental
Date: 20230912 Date: 20230912
1MLMI(dl!ll\l'lm) 1MLMI{dl!ll\l'lm)
1138 1138 y
975 I{r\\ 975
3 ; R PEAK BE 74 a3 PEAK 74
650 650
1
b
409 et e ATTTRER | e M, e P o -
Peak s
35 325
163 163
un 528 646 764 24882 200 1000 1400, 1800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Wi B e B W B & B o deg Wi B dn 0B B B & B o deg
1 28360 53.54 74.00 -20.46 49.77 32.86 4.9 3B.61 100 2 PEAK 1 2480.00 105.79 ------ ------ 101,94 12,45 4.92 33.61 100 2 PEAK
2 24B3.60 28.75 54.00 -25.25 24.98 32.46 4.9 3361 100 2 AVERAGE 1 2480.00 80.9 ------ - 7.5 .45 49 B 10 2 AVERAGE
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Pol. Vertical Fundamental

Date: 20230012 Date: 20230912
1ML\W&I(dl!ll\l'lm) 1‘.wL\\M!Hdl!ll\l'lln)
138 138
95 f—\\ 975
i } \ PEAK BE 74 i PEAK 74
654 650

i
b I M‘j’” ' “ Koot
st Tp—r e wsttthstal gt WM N . ’ ¢
Peak i i s
08 38
163 163
U4 U528 64 164 4882 200 1000 1400, 1800, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Wrdn B & i dm & B @ dyg Wrdn B 0 B0 dm & B @ dyg

1 248354 55.72 74.00 -18.28 51,95 32.86 4.92 3361 105 279 PEAK 1 2480.00 108.79 ------ ------ 10494 12,45 492 33.61 105 9 PEA
1 248354 30.93 54.00 -1B3.07 27.16 32.46 492 33.61 105 279 AVERAGE 1 2480.00 83.9 ------ - 80.15 3245 4.92 33.61 105 279 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-12 .- Lol dim) Date: 2023-09-12
1225 1225
b5 075
PEAK 74 PEAK T4
100 100
55 AVG 34 0 A5
Peak " y bl A g PO o i T WAl b g b
! (s [ty
30 3l
Avg
175 1!
000 7600, 12200, 16800 21400 26000 3000 Ta00. 12200, 16800 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 4960.00 41.%0 74.00 -32.10 57.3% 3437 7.81 1.8 -- Peak 1 4960.00 41.79 74.00 -32.21 57.24 3437 71.81 1.8 - Peak
1 T440.00 42.82 74.00 -31.18 56.67 35.94 9.19 58.98 - Peak 1 7440.00 8.13 74.00 -30.77 57.08 35.94 9.19 58.98 -- Peak
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Pol. Horizontal Vertical
Data: 1 Data: 2
ulmmmm Date: 2023.09-12 Level (dBuVim) Date: 2023-09-12
70.0 0.
0.0
rcccmﬂ FCCCLASSB|
50.0) 6| 48]
[
o O O
- -
300 Iivriid
4 i Malipe # bt
it b AN
A 2 e
QP/Peak m\wﬂj M e W" A
10.0 1
30 2. 418, 612, 806. 1000 30 4. 48 12 406. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuv/m  dB dBuv/m  dBuv  dB/m d8 d8 em deg Mz dBuv/m dB dBuv/m  dBuV  dB/m dB dB o deg
1 30,00 24.09 -15.91 40.80 30.@2 25.34 @.53 31.80  ---  --- Peak 1 38,00 24.87 -15.13 40.80 30.30 25.34 0,53 31.88 ---  --- Peak
2 146.34 23.7¢ -19.80 43.58 36.74 17.e7 1.24 31.35 ---  --- Peak 2 140.58 21,52 -21.95 43.50 34.84 17.63 121 3136 ---  --- Pesk
3 210.42 26.23 -17.27 43.58 40.88 15.17 1.48 31.38  ---  --- Peak 3 207.51 21.92 -21.58 43.59 36.64 15.12 1.4 31.38 ---  --- Peak
4 338.46 26.48 -19.52 46.8@ 35.44 20.48 1.94 31.38  ---  --- Peak 4 515.97 25.7@ -20.39 46.00 30.16 24,45 2,37 31.28  ---  --- Pesk
5 630,43 28.1¢ -17.9¢ 46.88 30.37 26.41 2.61 31.28 ---  --- Peak 5 718,70 30.85 -15.95 46,80 31.63 27.11 2,79 31.48  ---  --- Peak
6 918.52 31.48 -14.52 46.80 30.89 29.76 3.19 31.56 ---  --- Peak 6 956.53 32.11 -13.89 46.80 30.20 38.18 3.23 31.58 ---  --- Peak
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Appendix D. Duty Cycle Plots

Ant 7:
3DH5 on time (One Pulse) Plot

Keyiwgh( Spectrum Ana\yzev PART 15407 (0dB) ANT3117_0057 HORIZONTAL 3m
SENSE:INT] INALGN OFF |
#Avg Type: RMS

PNO: Fast ~+—  17ig: Free Run
IFGain:Low #Atten: 20 dB

FUNCTION FUNCTION WIDTH FUNCTION VALUE

b saTus €3 Align Now All required

3DH5 on time (Count Pulses) Plot on Channel 00

= Keysight Spectrum Analyzer - PART 15,407 (0dB) ANT3117_0057 HORIZONTAL 3m
T 50 Q SENSE:INT] MALIGN OFF |
Ref Level 116.99 dBuV ) #Avg Type: RMS
PNO: Fast ~+—  1rig: Free Run
IFGain:Low #Atten: 20 dB

#VBW 1.0 MHz Sweep 100.0 ms (1001 pts)

IMEG saTus €3 Align Now All required

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.
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Ant 12:
3DH5 on time (One Pulse) Plot

. Keysight Spectrum Analyzer - PART 15 407 (0dB) ANT3117_0057 HORIZONTAL 3m
o DC SENSE:INT| MaGnorF |
#Avg Type: RMS

=

L RF 50 Q
Ref Level 116.99 dBuV

PNO: Fast ~»— T1rig: FreeRun
IFGain:Low #Atten: 20 dB

Center 2.441000000 GHz
Res BW 1.0 MHz

MKR MODE TRC| SCL| FUNCTION FUNCTION w/IDTH

IMEG status €3 Align Now All required

3DH5 on time (Count Pulses) Plot on Channel 00

= ==

500 DC SENSE:INT] MaGnorF |
dBuv #Avg Type: RMS
PNO: Fast =»— 1Tig: FreeRun
IFGain:Low #Atten: 10 dB

il Y I

#VBW 1.0 MHz Sweep 100.0 ms (1001 pts)

IMEG status €3 Align Now All required

Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %

2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
3. 3DH5 has the highest duty cycle worst case and is reported.
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